SERCUBE

ONE-STOP PARTS SOLUTION
S8 0OE0ESN

7. fRFE)VOol

+
=)
AL

ZS110-15(11) BEFE 2= 5644 B Mt
(FTASE J




(JEIRAF4CIPALILS

R35i1 ENGINE

NOILATOS SI1¥¥d dOLS-ANO

NO PART CODE DESCRIPTION QTY|USD

10001-H199-00A016 RHNHL(C125) ENGINE 1

Olo|N|jo|O|_|WIN]|F

89S NWW

r
\S

wod'010uupgn



BIEBAT /B KTHEADL IGHT/TAIL LIGHT

Revision Number Page:3

NO PART CODE DESCRIPTION QTY|USD
1 [9A133-1042-013X0H it Sk BT STA. 2X 13 (4 Screw st4.2x13 2
2 |86151-H199-C000 7S110-15 (11) i RAT 72 3k Left pressing block,headlight 1
3 |86152-H199-C000 75110-15 (11) F KA1 A7 B Right pressing block,headlight 1
4 (86112-0000-0000 R RT 407 B AT ¥ (12V5W) Bulb(12v5w) position lamp 1
5 |86160-0000-0100 i RT3 (12V35/35WARTE) Bulb 12V35/35W,headlight 1
6 186200-H199-C100 28110-15 (11) AT B (B, Bi%kshek, CFlifsT1) |Rear lamp assembly 1
7 186260-0000-0100 FEXT AT ¥4 (12V21/5W) Bulb 12v21/5w, rear lamp 1
& 8 (86340-0000-0400 AT AT I (12VI0WHE . #5h) Bulb 12v10w, turning lamp 2
- 9 |86100-H199-C600 28110-15 (11) BT REXT (BHE LG IE) Headlight 1
: 10 |B057830006001670X GB/T57831Z}:M6x16 g Bolt M6x16 2
! 11 |B0009601060000K0X GBI/T96.1°F-5#46(1 (4% 140HV) } Washer 6 4
| 12 =
| 13 92)
: 14 (D
; 15 e
: 16 \J
L 17
18
19
20

wod'010uupgn

(JEIRAF4CIPALILS

NOILATOS SI1¥¥d dOLS-ANO




=
(9 =
3
=
ol
2
= @
- o=
BIBBKTKT 7 /I FFTheadl ight Shel|l/instrument Shel Revision Number Page:4 > %
NO PART CODE DESCRIPTION QTYJUSD =
1 [9A133-1048-019X0H Jt Sk B BUATST4. 8 X 19 (BBEE) (b 9) Screw st4.8x19 2
2 191205-1042-01700X E AT R 7-ST4. 2X 17 (W ) Clip st4.2x17 6
3 [63501-H199-CO000P 7S110-15 (1) R AT 4T 72 Shell,headlight 1
4 |9A133-1042-013X0H Jia Sk B AT STA. 2 X 13 (CEEE) (09) Screw st4.2x13 2
5 [9A133-1048-016X0H Jt Sk L BUATST4. 8 X 16 (BBEE) (b 9) Screw st4.8x16 2
6 |72210-H199-C100 78110-15 (11) B IF 5% Light shift switch 1
7 |63505-H199-C000 75110-15 (1) XK 5% (BIF) Shell,instrument 1
8 [72240-H199-C000 7S110-15 (11) BB % Switch,illuminator 1
9 [9A133-1042-016X0H Jii Sk AT ST4. 2X 16 (BE4E) Screw st4.2x16 2
10 [9A113-1050-01670G T K SIRETM5 X 16 (8. 8%%) Screw m5x16 1
11|72220-H199-C000 7S110-15 (I1) # m kT I ¢ } Switch,turning light 1
' 1272230-H235-0000 ZS110-304WUIT K 4%l < Switch,horn 1
g
13 (B0009601050000K0G GB/T96.1 345 (V)] washer 5 1
14 |72270-H235-0000 zs110-30u il (D [Electric starting switch 1
15 o
16 \J
17
18
19
20

wod'010uupgn



87100-H199-C200

Revision Number Page:5

7S110-15 (11) {3 3R i 5l GRS L5 )

Meter assembly

9A133-1048-016X0H

Jii Sk B BETST4. 8 X 16 (BE4F) (0 9)

Screw st4.8x16

Olo|N|lo|lO|~|lWIN|F

=
o

[
[N

=
N

=
w

[
S

[EN
al

) §3S|NVWWN

[EN
(o2}

Ve
-

[EN
~

[EN
(o2}

[EN
©

N
o

wod ' o1ouwpgn

(JEIRAF4CIPALILS

NOIZATOS SLHYd J0LS-INO




FH0/ 50 $5HANDLEBAR/REAR VIEW MIRROR

Revision Number Page:6

NO PART CODE DESCRIPTION QTY|USD
1 |69110-H281-C00065 7S110-42B7¢ Ja 8 (BB ELE . 0609-145) [Left rear view mirror 1
2 169120-H281-C00065 7S110-42B45 Ja s (B2 ¥k . 0609-145) [Right rear view mirror 1
3 |72100-H199-C1006N 7S110-15 (11) 75 FEE (BB B 7228, 1 7258) | Tube,steering handlebar 1
4 172010-G129-020065 7S100-9/ FIEE (L4, BERE) Rubber bush,left handlebar 1
5 |72030-H136-000065 ZS110-93% 1M Sk 4L AF BBk 2B) Decoration head 2
6 |72020-G129-020065 7S100-94 FHEBREHNE Rubber bush assembly,right handlebar 1
7 |B0009601050000K0G GB/T96. 1°F-#45 (444 140HV) Washer 5 1
8 |B008180005001220X GB/T818UZ4TM5 X 12 Screw m5x12 1
9 |72208-H235-0000 ZS110-30 X1 1 FHR Handlebar,choke 1
10 [72207-H235-0000 7S110-30 X[ 132 48 (&) g Bracket,choke 1
11 |B008180005001020X GB/T818424TM5 X 10 } Screw m5x10 1
12 (17010-H235-0200 zs110—307m?ﬁa%§%@§(%%ﬁ‘§ Fixing seat,oiler 1
13 |B061870210000060X BEIERIMI0 X 1. 25 (V)] Locknut m10x1.25 1
14 (72118-0000-00000X 7 A Bt E G B8R ED Locking bush,steering handlebar tube 1
15 [B166740210005070X BEFEM10X 1. 25X 50 3;‘_-’ Bolt m10x1.25x50 1
16 \J
17
18
19
20

wod'010uupgn

(JEIRAF4CIPALILS

NOILATOS SI1¥¥d dOLS-ANO




0%[t[#l®] s el
NOILOTOS S1¥Yd d0LS-ANO

BIAERIFRONT DISC BRAKE Revision Number Page:7

1 [53001-G272-00000L 75100-9D i il 2 % (F4%) Front brake disc 1
2 |B166740106002070X GB/T16674. 1H2FEM6 X 20 Bolt m6x20 5
3 |B166740108002570X GB/T16674. 1H2F#2M8 X 25 Bolt m8x25 2
4 153000-H199-C000 78110-15 (11) RBEARD B R Gk A ¢, i e #e3%) | Front disc brake assembly 1
5 153014-H199-C000 S e Lower pump,front disc brake 1
6 [5307Y-H199-C000 B A BEER 2 Friction disc component,front disc brake 2
7 |53002-H199-C000 A Oil pipe,front disc brake 1
8 |72310-H199-C000 T Brake handlebar 1
9 |53012-H199-C000 HUBEA B2 Upper pump,front disc brake 1
10 g

11 >

12 <

13 wn

14 (D

15 )

16 \J

17

18

19

20

wod 010upgmn



0%[t[#l®] s el
NOILOTOS S1¥Yd d0LS-ANO

HI#%[EKTFRONT TURNING LIGHT Revision Number Page:8

1 |86340-0000-0400 BT AT (12VI0WHE . #8h) (S) Bulb 12V10W,turning Imap 2
2 186300-H199-C100 7S110-15 (11) /i 2 #5 14T (K, Bk sheg, BT ) [Left turning lamp, front 1
3 186400-H199-C100 2S110-15 (11 WA %5 AT (B7K, Bi4e4h2k, 4T 5) |Right turning lamp, front 1
4 |9A133-1042-016X0H Jit Sk EL BUATST4. 2 X 16 (BBEE450HV) Self tapping screw ST4.2x16 6
5 |B0009601050000K0G GB/T96. 1°F-#45 (%45 140HV) washer 5 6
6

7

8

9

10 g

11 >

12 <

13 wn

14 (D

15 )

16 \/J

17

18

19

20

wod 010upgmn



S
(7 =
=1
=
=
S E
R RELEoTRIC PATTS sk
NO PART CODE DESCRIPTION QTY|USD =
1 [85100-H199-C100 78110-15 (11) 3= A48 (12V &3, FHELLTE, #p77k %) |Main cable 1
2 |85171-H199-C100 B 10A Fuse 10a 1
3 |B166740106001270X GB/T16674. THEHEM6 X 12 Bolt m6x12 1
4 |85500-G124-C000 ZS100M W\ (AN, ANEBAR, Hi 1) Horn 1
5 [81200-H206-0000 75110-26 (1) 5k 38 Ignitor 1
6 |B166740106001670X GB/T16674. 14Z42:M6 X 16 Bolt m6x16 1
7 185600-1126-0800 75125-2[N 2% (i ) Flasher 1
8 |B057830005001620X GB/T5783UE M5 X 16 Bolt m5x16 1
9 |B0009701050000K0X GB/T97. 1°F-# & 5 (I F14% 140HV) Washer 5 3
10|81100-1126-C000 75125-2 f5 Kk £k 8| (i m%mgg Ignition coil 1
11 (83100-H206-0000 75110-26 (11) 1 JE % i o } Rectifier 2
1208216-0000-0200 JLHL=220mm < Tie belt L=220mm 3
13182290-1126-0500 7S125-2JE Bl 4k FL 3% wn Starting relay 1
14 [84600-H199-C100 Ja H BT TR ED Rear brake lamp switch 1
15 o
6 )
17
18
19
20

wod'010uupgn



S
(7 =
=1
s
Q&
2
= =
=
NO PART CODE DESCRIPTION QTY|USD =
1 |87300-H136-01000B 7S110-9 B LR 4kl (B, 916mm, $%3k (9%%) [Cable,odometer 1
2 |72700-G272-00000B 7S100-9D I 1412 (Bek (148) Cable,choke 1
3 [72400-1225-C0000B 7S125-40B3 "] 47 2% (102mm, #23k F4%)  |Cable,throttle 1
5 4
5
6
7
8
9
10 g
11 }
12 <
Y 13 92)
e 14 1)
15 o
16 \J
17
18
19
20

wod'010uupgn



=)
=
=<1
s
OE
@2
= @
=
NO PART CODE DESCRIPTION QTY|USD =
1 |71201-G124-0000 ik _E34E (26) Upper check ring,bearing 1
2 |71203-G124-0000 Ik bR R (45) Upper seat ring,bearing 1
3 |71204-G124-0000 7K R R B (54) Lower seat ring,bearing 1
4 171202-G124-0000 & N4 (34) Lower check ring,bearing 1
5 171205-0000-0000 Bk (D 4. 7625) Iron ball(® 4.7625) 52
6 [71106-H199-C000 J7 A A A W R Locking nut,steering handlebar 1
7 {71135-H199-C000 J7 AR Bl Circlip,steering post 1
8 |71105-H199-C000 J7 Al T R R Adjusting nut,steering post 1
9 |71121-H199-CO006N 7 AL Standing tube, steering post 1
10 [71100-H199-C0006N zs110—15(11)7?|‘m£éﬁi(%%§ Steering post assemlby 1
111B166740210004570X HEAEML0 X 1. 25 X 45 } Bolt m10x1.25%45 4
1234100-H199-C00065 25110-15 (1) s () S Front absorber, left 1
13 (34200-H199-C00065 75110-15 (1D A A Ess () () Front absorber, right 1
14 (D
15 o
16 \J
17
18
19
20

wod'010uupgn



S
(7 =
=1
s
Q&
2
= @
=
BIRFUEL ThIK o
PART CODE DESCRIPTION QTY|USD =
1 |61100-G272-000065 7S100-9DyliAH (B 2R E) Fuel tank 1
2 |B166740106001270X GB/T16674. 1HEHM6 X 12 Bolt m6x12 4
3 |61180-0000-0100 RS 8 58 (T 5) Fuel filter 1
4 |07002-H199-C000 75110-15 (11) A 480 (81 R4 i) Vehicle lock 1
& 5 |87200-1225-C100 75125-40BRA A& 25 (G E it 2. 7%) Fuel sensor 1
6 161302-0000-0700 A (d4X &8X140. i) Fuel tube 140mm 1
7 191402-0075-07510X KE 7. 5(EAR) Circlip 7.5 4
8 |61302-0000-4100 A (d4X 8X540. i) Fuel tube 540mm 1
9 |B008190006001220X GB/T819¥TKURATM6 X 12 Screw M6x12 2
10 g
11 >
12 <
13 wn
14 (D
15 o
16 \J
17
18
19
20

wod'010uupgn



S
El=
o) 1]
=
=
= =
o 55
PART CODE DESCRIPTION QTY|USD =
1 |141100-H199-C300 7S110-15 (11) SN e (o e 48 57 e i 3(a k) | Seats for double men 1
2 [B061770106000060X GB/T6177. 142 EEM6 Nut mé 2
3 |41490-H199-C0000X ZS110-15 (1) FEER4H R (BEE4E) Lock seat,seat 1
4
5
6
7
8
9
10 g
11 >
12 <
13 wn
14 (D
15 =)
16 )
17
18
19
20

wod'010uupgn



ZHFETIDY Re 0 ber Page
NO PART CODE DESCRIPTION QTY|USD

1 [42411-H199-C000 75110-15 (11) 2446 (B IE) Goods box 1
2 (42423-1225-0100 7S125-40BZ:WAH LIk Damping pad,goods box 4
3 |91302-0060-20150X FILE & 6X 20X 2-15 (FE A%F) Flanged washer ¢ 6x20x2-15 2
4 191302-0060-20180X FILE & 6X20X2-18 (W A%F) Flanged washer ¢ 6x20x2-18 2
5 |B166740106003070X GB/T16674. 1H2FEM6 X 30 Bolt m6x30 4
6

7

8

9

10 g

11 >

12 <

13 wn

14 (D

15 o

16 \J

17

18

19

20

wod'010uupgn

(JEIRAF4CIPALILS

NOILATOS SI1¥¥d dOLS-ANO




=
g
=
=
o
@2
= =
B EATTER o
NO PART CODE DESCRIPTION QTY|USD =
1 |63706-H199-C000 75110-15 (11) & Hib & s (BIE) Cover,battery box 1
2 |83200-C000-0700 2 it (12N5-3B A sl ) Battery 1
3 |83230-0000-0400 HL AR (12N5-3B) Electrolyte 1
4 191207-1050-01800X WESRTM5 X 17. 5 (% 1 4E) Clip m5x17.5 1
5 [9A112-1050-01620X + A RURETMEX 16 (b 7X 1. 5) Screw m5x16( b 7x1.5) 1
6
7
8
9
10 g
11 >
12 <
13 wn
14 (D
5 o
16 \J
H 17
18
19
20

wod'010uupgn



0%[t[#l®] s el
NOILOTOS S1¥Yd d0LS-ANO

1k;h 85 /i S B CARBURETOR/ INTAKE PIPE Revision Number Page:16
1 |B166740106002571X GB/T16674. 14Z#EM6X 25 (d 11) Bolt m6x25 4
2 [15801-H206-0000 75110-26 (11) S8 AR Heat insulating gasket 1
3 [15810-H206-0000 75110-26 (11) 35 % 1 Gasket,intake pipe 1
4 |15834-H206-0000 7S110-263F5 55 % H0 7 [ O-ring 1
5 [15800-1225-C000 7S125-40BH#E <& Intake pipe 1
6 |17100-1355-C700 75125-471kiih 2% Carburetor 1
7
8
9
10 g
11 >
12 <
13 wn
14 (D
15 )
16 \J
17
18
19
20

wod 010upgmn



=
=
5
o
8
=
= @
=
HES B A B_EMUFFLER Revision Number Page:17 ©! %
NO PART CODE DESCRIPTION QTY|USD =
1 [B166740108003570X GB/T16674. 14ZFM8 X 35 Bolt m8x35 1
2 [B0009601080000K0X GB/T96. 1°F-#48 Washer 8 2
3 |B061870108000060X GB/T6187. 1412 BEM8 Nut m8 1
4 118000-H199-C3000G 7S110-15 (I1) HEAUI 75 8 (S Bk, 0 AE 4242, AKTS2HE, 4E4%) |Muffler 1
5 [B009230006001730X GB/T9233 T2 BIM6 X 17 Cap nut m6x17 2
6 |18030-H206-0000 75110-26 (11) HE I 7 i 25 2 Seal pad,muffler 1
7 |B166740108001670% GB/T16674. 1ZFM8 X 16 Bolt m8x16 1
8
9
10
11 >
: 12 <
13 wn
1 4
15 D
16 )
17
18
19
20

wod'010uupgn



(JEIRAF4CIPALILS

Z35B2ZAIR CLEANER Revision Number Page:18

NOILATOS SI1¥¥d dOLS-ANO

NO PART CODE DESCRIPTION QTY|USD

B057830006001270X GB/T5783UEHME X 12 Bolt m6x12 2
B0009601060000K0X GB/T96. 1°F-#46 (¥ 14 140HV) Washer ¢ 6 2
16100-H199-C400 7S110-15 (11) Z5 €45 GEWE, k) Air cleaner 1

Olo|N|lo|lO|~A|lWIN|F

=
o

[
[N

=
w

iR
~

=
&)}

89S NWW

[

[e2]
r
\S

[Eny
~

=
©

=
©

N
o

wod'010uupgn



S
El=
=1
S
Q&
=
wn
=]
HITE =FRONT WIND COVER Revision Number Page:19 @ E
B
1 |62301-H199-C1000P 75110-15 (11) T =2 (W FL E41) Front cover 1
2 191205-1042-01700X H X RFST4. 2X 17 Clip ST4.2x17 2
3 [9A114-1060-01670X 7K JAIZETME X 16 (b 16) Screw (¢ 16)M6x16 2
4 (91311-G124-0000W ZS100 (1) B (b 5X b 15) Rubber pad (& 5x ¢ 15) 2
5 |B0009601060000K0G GB/T96. 1°F-#46 (444 140HV) Washer 6 2
6 |9A133-1042-013X0H Ji 2k E BEETST4. 2X 13 (4 9) Screw ST4.2x13($ 9) 4
-
8
9
10 g
11 >
12 <
13 wn
14 (D
15 )
16 \J
17
18
19
20

wod 010upgmn



0%[t[#l®] s el
NOILOTOS S1¥Yd d0LS-ANO

$4XARWIND BOARD Revision Number Page:20

1 |63401-H199-C0O000P 75110-15 (11) Ze 48U (1 3) Left wind board 1
2 |62402-H199-C400QV 7S110-15 (1) e 44k (BHe L b ) - [Lh.Shield 1
3 |62403-H199-C400QV 7S110-15 (1) A 44k (BHe L b ) [Rh.Shield 1
4 |63406-H199-CO000P 75110-15 (11) 45 £4 3R () Right wind board 1
5 |9A133-1048-013X0H Jit 3k B BrETST4. 8 X 13 (FB4£E450HY) Screw ST4.8x13 8
6 |9A114-1060-01670G +F R Sk IEETM6 X 16 (b 16) Screw m6x16( b 16) 4
7 |B0009601060000K0G GB/T96. 1°F#46 (445 140HV) washer ¢ 6 4
8 |63404-H199-C00065 78110-15 (11) £ KR 37 28 Bracket,wind board 1
9

10 g

11 >

12 <

13 wn

14 (D

15 )

16 \J

17

18

19

20

wod 010upgmn



S
(7 =
2
—
Sz
TP oONTER SHiED 53
NO PART CODE DESCRIPTION QTY|USD =
1 |9A113-1050-01670G + K ARETME X 16 Screw m5x16 5
2 |B0009601050000K0G GB/T96. 1545 Washer 5 5
3 [91207-1050-01800X LR FM5 X 17. 5 Clip m5x17.5 5
4 |62201-H199-C000 78110-15 (1) iR Central protecting board 1
5 [9A133-1048-016X0H Sk A T4 ST4. 8 X 16 Screw ST4.8x16 3
6 [B0009601060000K0G GB/T96. 1°F46 Washer 6 2
7 [9A114-1060-01670G K SREEETME X 16 Screw m6x16 2
8 |63360-H199-C000 75110-15 (11) 47 R R4 iR Rubber protecting board,vehicle right part 1
9 [63350-H199-C000 7S110-15 (11) Z& ZEAR AP AR Rubber protecting board,vehicle left part 1
10 g
11 >
12 <
13 wn
14 (D
15 o
16 )
17
18
19
20

wod'010uupgn



S
El=
g
QE
=
=
ZE{RZVEHICLE CAP Revision Number Page:22 g
=
1 [9A114-1060-01670G TR SLIEETME X 16 Screw m6x16 2
2 |63341-H199-CO000P 75110-15 (11) 72 e 44 55 (1 38) Cap, vehicle left part 1
3 |63352-H199-CO000P 75110-15 (1) 45 44 /5 () Cap,vehicle right part 1
4 |63602-H199-CO000P 75110-15 (1) R 3% (138) Tail cap 1
5 |9A133-1042-013X0H Jii Sk L BCETSTA. 2 X 13 (B 4%) Screw st4.2x13 4
6
7
8
9
. 10 g
11 >
12 <
13 wn
14 (D
15 )
16 \J
17
18
19
20

wod 010upgmn



S
(7 =
=1
S
ol
@2
= @
=
FFEFON FEwER sk
NO PART CODE DESCRIPTION QTY|USD =
1 |63101-H199-CO000P 75110-15 (11) T4 PR AT 1 (F148) Front part,front fender 1
2 |63113-J110-0000 7S150-15 T 4R AR fise 2 Rubber pad,fr.Fender 4
3 |B166740106001270X GB/T16674. 1IZH2M6 X 12 ( A1%¥8. 84%) |Bolt m6x12 2
4 |B0009601060000K0X GB/T96. 1°F-#6 (i 1% 140HV) Washer 6 3
5 |63111-G272-0000 7S100-9DF 2R 3R Wire protecting ring 1
a 6 [91112-1060-01700X INFHVEZE B BTIEARM6 X 17 (I F £F) Bolt m6x17 2
7 |B166740106002570X GB/T16674. LIZFEM6 X 25 (I F14%:8. 82%)  [Bolt m6x25 1
8 (91207-1060-01900X BELAHRTM6 X 19 ( F14%) Clip m6x19 1
9 |63102-1225-C400 zs125—40Bﬁﬁ%1%ifﬁE12l:(%J‘r%kﬂzga) Rear part,front fender 1
10
11 >
12 <
13 wn
14 (D
15 o
16 \J
17
18
19
20

wod'010uupgn



S
(7 =
=1
S
ol
@2
= @
=
EFRIREw FeeR sk
PART CODE DESCRIPTION QTY|USD =
1 |63203-H199-C000 7S110-15 (11) JE $4Je AR (FBIE) Rear fender 1
2 |B057830006001670X GB/T5783MEHEM6E X 16 Bolt m6x16 4
3 |B0009601060000K0X GB/T96. 1116 (W [ $¥140HV) Washer 6 4
4 |9A113-1050-01670G K S ARETM5 X 16 Screw M5x16 6
5 |B0009601050000K0G GB/T96. 145 Washer 5 6
6 [91207-1050-01800X BESRTM5 X 17. 5 (B B48E) Clip M5x17.5 6
7 |85830-H199-C000 7S110-15 (1) J& it 4 Reflecter, rear 1
8 |86213-G272-0000 7S100-9D BT RE Sleeve,rear lamp 1
9
10 g
11 >
12 <
13 wn
14 (D
15 o
6 )
17
18
19
20

wod'010uupgn



0%[t[#l®] s el
NOILOTOS S1¥Yd d0LS-ANO

BIR4EFRONT ALUMINUM WHEEL Revision Number Page:25

1 [51120-H199-C00066 78110-15 (1) AirdE%e (1. 4X 17, B, N5, FosEid, %) [Front aluminum wheel(1.4%17) 1
2 [51181-1126-00000X 7S125-2/T%¢4h (M12 X 1. 25X 203) Axle(M12x1.25%203),front wheel 1
3 |51102-1126-01000X Z8125-2RTAHE (0 12X $ 23X 20. 58%) [Right bush ¢ 12x ¢ 23x20.5,front wheel 1
4 |B061870212000060X GB/T6187. 281 X IR REM12X 1. 25 Locknut m12x1.25 1
5 (87330-H136-000066 ZS110-971# %% (F22) Speedcounter 1
6

7

8

9

10 g

11 >

12 <

13 wn

14 (D

15 =)

16 \/J

17

18

19

20

wod 010upgmn



fa#lEN 88 /42 M {ARREAR BRAKE/BUFFER Revision Number Page:26

0%[t[#l®] s el
NOILOTOS S1¥Yd d0LS-ANO

55000-H206-C20066 75110-26 (11) 25 A s i (34147) Buffer assembly 1
54200-G124-C10066 7S100J7 | zh 4% (0. 2) Rear brake 1
B000910002001800X GB/T91H M442X 18 Open pin 2x18 1

Olo|N|lo|lO|~M|lWIN|EF

89S NWW

A
AS

wod 010upgmn



0%[t[#l®] s el
NOILOTOS S1¥Yd d0LS-ANO

E#IEhEE 35 1) REAR BRAKE Revision Number Page:27
1 154200-G124-C10066 75100/ il zh & (7 2) Rear brake 1
2 |54205-G124-C10066 Ja B A i Cap,rear brake 1
3 [54212-G124-C100 J& il B AR b R I8 Bolt,rear brake pull arm 1
| |4 |54209-G124-C100 JalBhE Cam,rear brake 1
| | 5 |54141-G124-C100 il 2 a4 B E Felt,front brake 1
: 6 |54208-G124-C100 Ja HBh A s he Indicating board,rear brake 1
(8t | 7 |54207-G124-C100 5 il B2 Pulling arm,rear brake 1
: 8 |54220-G124-C100 J il B v LA Pad,rear brake 2
| 9 [54201-G124-C100 J il S o Pad spring,rear brake 2
~ ' 110 g
- =
N . I EP] _<
£ e 7))
N (D
e oD
16 \/J
P E 2%, e | 17
18
19
20

wod 010upgmn



JE4B4REAR ALUMINUM WHEEL

Revision Number Page:28

NO PART CODE DESCRIPTION QTY|USD
1 [51220-H199-C00066 78110-15 (1) JE 4346 (1. 6 X 17, 737, kb, Essis, %) |Rear aluminum wheel(1.6x17) 1
2 [51281-H199-01000X 7S110-15 (11) J 44l (M12X 1. 25 X 222, # [ #E) [Axle(m12x1.25x222),Rear wheel 1
3 [35012-H206-00000X 75110-26 (11) 478 1 8% G B 8F) Right adjuster,chain 1
4 (55008-G129-00000X 7S100-9%E5e & (I F14E) Inner bush,sproket 1
5 |35011-H206-00000X 75110-26 (11) 7= 2 1 2% (G B 8F) Left adjuster,chain 1
6 |55009-G124-00000X ZS100%EFE P 4 B 1 15 W5 B (I B145) Adjusting nut,sprocket wheel inner bush 1
7 1B061870212000060X GB/T6187. 24 K IBERIM12 X 1. 25 Locknut m12x1.25 1
8 |51201-H281-00000X Z8110-42B/F5 ERE (917X $ 27X 17.5) |Left bush(d 17x & 27x17.5),Rear wheel 1
9 |51202-F122-00000X 7S90-2J5 8 A1 (0 12X ¢ 26 X60) Right bush($ 12x d 26x29),rear wheel 1
10 g
11 >
12 <
13 wn
14 (D
15 o
I —— o0 16 )
I ? ; 17
18
19
20

wod'010uupgn

(JEIRAF4CIPALILS

NOILATOS SI1¥¥d dOLS-ANO




S
(7 =
=1
s
o
@2
= @
=
NO PART CODE DESCRIPTION QTY|USD =
1 35281-H199-01000X 78110-15 (11) 3 X4 (10 X 279, Z£3#22)  |Shaft (10x279),fork 1
2 |B061730010000060X GB/T61734EEIMI0X 1. 25 Nut m10x1.25 1
3 |35200-H199-C0008G 7S110-15 (1) ¥ X L8 &) Fork 1
4 (35001-H136-C100 ZS110-9%E 447K (50K Protecting clip,chain 1
5 |B166740210003570X GB/T16674. 24ZHEM10X 1. 25X 35 Bolt m10x1.25x35 2
6 |33300-H199-C00065 7S110-15 (1) 5 Jk = 2% Rear absorber shock 2
7 |B0009601100000K0X GB/T96. 1°F# ¢ 10 Washer 10 2
8 |B009230010000060G GB/T923 3 LUEEIM10 X 1. 25 Cap nut m10x1.25 2
9
10 g
11 >
12 <
13 wn
14 (D
15 o
16 \J
17
18
19
20

wod'010uupgn



0%[t[#l®] s el
NOILOTOS S1¥Yd d0LS-ANO

$ES/fE%chain case/CHAIN Revision Number Page:30

1 |35110-H199-C000 75110-15 (1) P4k & (JFEN . FBIE) Half chain case 1
2 [26400-428H-0104 i 2% (428H X 10474) Chain (428hx104) 1
3 |B057830006000870X GB/T5783U2H2EM6 X 8 Bolt m6x8 1
4 |B057830006001670X GB/T5783U242EM6 X 16 Bolt m6x16 1
5 |B061770106000060X GB/T6177. 1WE}M6 Nut M6 1
6 [B0009601060000K0OX GB/T96. 17446 Washer 6 2
7 [91302-0060-18040G B DEX 18X 4 flanged washer ®6x ®18x4 1
8
9

i s
11 >

I 12 <

13 wn
14 (D
15 )
16 )
17
18
19
20

wod 010upgmn



0%[t[#l®] s el
NOILOTOS S1¥Yd d0LS-ANO

J53XFREAR HANDRAIL Revision Number Page:31

1 |B166740108002570X GB/T16674. 14EHM8 X 25 Bolt m8x25 4
2 |B0009601100000K0X GB/T96. 1°F#4 & 10 (¥ 1 8%) Washer 10 4
3 |42200-H199-C000 78110-15 (1) FHF (BE) Rear handrail 1
4 191311-H199-0000 7S110-15 (IT) BIRFEH (18 X ¢ 30X 5) [Rubber washer (& 18x ¢ 30x5) 4
5

6

7

8

9

10 g

11 >

12 <

13 wn

14 (D

15 =)

16 \J

17

18

19

20

wod 010upgmn



0%[t[#l®] s el
NOILOTOS S1¥Yd d0LS-ANO

JEBIFEREAR FOOTREST Revision Number Page:32

1 |B166740108002570X GB/T16674. 14Z M8 X 25 Bolt M8x25 2
2 132433-H199-C000 7S110-15 (11) 77 J PR s i A Decoration parts,left rear footpeg 1
3 [B061870210000060X GB/T6187. 249 AR RIML0 X 1. 25 Nut M10x1.25 2
4 [9A133-1042-013X0H Ji Sk H BETST4. 2X 13 (0 9) Screw ST4.2x13($9) 2
5 |32122-H199-C000 7S110-15 (11) 45 J5 BRIEE 2 11 Decoration parts,right rear footpeg 1
6 [32410-H199-C40071 78110-15 (I1) /¢ JR I 44 (R esciRas, #8164, W18, ) [ Left rear pedal assembly 1
7 132420-H199-C40071 78110-15 (I1) 4 Je I 46 (R bR, #8146 4, 1988, 4210 [ Right rear footpeg assembly 1
8

9

10 g

11 >

12 <

13 wn

14 (D

15 )

16 )

17

18

19

20

wod 010upgmn



BB /32 Z22FRONT FOOTPEG/BRACKET

NO

PART CODE DESCRIPTION QTY|USD

1 |32101-H206-0000 75110-26 (11) i FIEE A& Rubber bush,front footpeg 2
2 132100-H199-C3006N 7S110-15 (11) Hif jHI#8 B, Front pedal assembly 1
3 |B000930008000000X GB/T93%¥1 M & 8 (5 1 8%) Elastic pad 8 4
4 |B0O009701080000K0X GB/T97. 1°F-#% & 8 (I F14¥% 140HV) Washer 8 4
5 |B057830008002070X GB/TH783MZAEM8 X 20 (W (2 4%) Bolt m8x20 4
6 |B000910003002500X GB/TI1JT 443 X 25 (¥ F14%) Open pin 3x25 1
7 |91301-0170-23020X SEHED17X D23 X 1. 5 (5 F4F) Washer ¢ 17x ¢ 23x1.5 1
8 [32204-G124-0000 7S1002E 57 4 ek = Damping pad,main bracket 1
9 [32281-1225-00000X 75125-40 3 3 4l (3 A 8F) Shaft,main bracket 1
1032200-H199-C4006N 25110-16 (1I) =34 g Main bracket 1
11 (32203-G272-00000X 75100-9D = 32 4] (W F14F) } Hook,main bracket 1
12 (32202-H199-01000X 7S110-15 (1) 2= 37 A5 5% (82mm)_< Spring,main bracket 1
13 wn

14 (D

15 o

16 \J

17

18

19

20

wod'010uupgn

(JEIRAF4CIPALILS

NOILATOS SI1¥¥d dOLS-ANO




0%[t[#l®] s el
NOILOTOS S1¥Yd d0LS-ANO

BFKIE Y\ 4EFOOT CONTROL PARTS Revision Number Page:34

1 |52100-1225-04000G 7S125-40BJ5 Hll 0 (/NHIES) Rear braking lever 1
2 |21200-H206-01000G 75110-26 (11) Ja 3 (BE%%) Starting arm 1
3 |B05783000600227 IZAEM6 X 22 Bolt m6x22 2
4 (52201-1225-02000X 7.5125-40B /5 |3y 61 £ 3 (:102mm) Eturning spring,rear brake r 1
5 [B000910002001800X GB/T91FF 42 X 18 (¥ 4%) Opening pin 2x18 1
6 |B0009701060000K0X GB/T97. 1°F-#6 (& %% 140HV) Washer 6 1
7 |52200-H199-C0000X 75110-15 (1) J5 il 3l i Hi AT (480mm) Pull rod,rear brake 1
8 [24400-G129-00000G ZS100-9 TR EXIR (R E) (§E4R) Gear shift footpeg 1
9 |84602-1225-01000X 75125-40BJ5 il Bl AT FF 253 (K 1358m) Spring,rr.Brake switch 1
10 g

11 >

12 <

13 wn

14 (D

15 )

16 \J

17

18

19

20

wod 010upgmn



S
(7 =
=1
S
ol
@2
= =
T ok
NO PART CODE DESCRIPTION QTY|USD =
1 |31100-H199-C5006N 75110-15 (11) 2248 (=84, R 4) [Frame 1
2 |B057820008011570X GB/T57824ZFM8 X 115 (15 [F1£¢8. 8%%) Bolt m8x115 1
3 |B057820008010270X GB/T57824ZFM8 X 102 (¥ [F14¢8. 8%%) Bolt m8x102 1
4 |B166740108009070X GB/T16674. 12#2M8 X 90 (¥ [1%%8. 84%) |Bolt m8x90 1
5 |B061870108000060X GB/T6187. 141 Z 42 RIMS (85 F14¥8%) Nut M8 3
6 |B166740108003570X GB/T16674. LIZFEM8 X 35 (I F14%:8. 82%) [Bolt m8x35 2
7 106000-1265-C000 LZX125-2B6 % T H OS5 EE, AR) Vehicle tools 1
8 [31221-G129-0000 ZS100-9R B % Rubber plug,front suspension 2
9 |B166740106002871G GB/T16674. 14Z42:M6 X 28 Bolt M6x28 2
10 g
11 >
12 <
13 wn
14 (D
15 o
6 )
17
18
19
20

wod'010uupgn



